MERCRUISER [CMD 4.2 El 300°H 254 | /LE] < Flnuheel Houszing[STERNDRIVE) b w
Serial Mbr A ange: 83050001 THRU 88050643 [USA)
Ref |Clazs|Part Description Qt Comment Foolnote &
2 16 809908402|5TUD 2
20 3 13 811408|LOCKWASHER 2
S 4 1 11458\ NUT 2
5 25 80 331619|0-RING 1 5
A 10 B54106| SCREW, (M10 « 25) 9
7 13 809532112 | LOCKWASHER |
a2 12 211459 'w/aSHER 9
9 265 289872 | FLY'WHEEL 1
10 43 8331701 RIMNG GEAR 1
11 25 B11438|0-RING 1 5
12 855452 | SPACER, Flwaheel 1
13 10 801331698 | SCREW, (M4 10] 1
14 10 879711 |BOLT g
15 289922 BRACKET 1
16 10 A11457 | SCREW, (M10 « 35) 2
17 13 809532110|LOCKWASHER 2
18 10 211456 | SCREW 2
19 13 211460 | LOCK wWAaSHER 2
20 12 211455 WA5HER 2
21 187184 7 |HOUSING ASSEMBELY, Flpwheel |1
22 BEG330402| MOUNT KIT, Rubber 2
23 23 99322 SPACER 2
24 10 40001206| SCREW, [M10 » 50) 7
25 13 803931076 | LOCKwWASHER 7
26 a7 854103/ SEMNS0R, Engine RPM 1
27 10 854205/ SCREW, [ME » 14] 1
28 12 211450 WA SHER 1
a 29 a4 B28264 6| CABLE ASSEMBLY, Ground - Blacl|1
\ a0 18311 T10|COUPLIMNG ASSEMELY 1 [Hub + 2 stage coupler)
Kl 8057367 6| COUPLING ASSEMBLY 1 [2 Stage Coupler]
32 8056844 2| COUPLING, Hub 1
33 22 49039 FITTING, Grease 2
M 10 40001189 SCREW, [M10w 20) 5
] 13 40024 8| LOCKWASHER, (M10) G
36 10 889573 SCREW, [M10x25) f
a7 13 40024 8| LOCKMWAASHER, [M10] g
] 205731 COUPLER 1
9 10 40001 75 SCREW, [ME = 20) 5
1] 13 26992 LOCKWASHER, [.250) G
1?3?0 ) oA CVC DAL SACKHET COT kil hd




